PARTS MANUAL

MODEL GB150 STYLE UTILITY HUMMER
PARTS SYSTEM
1 FRAME SYSTEM 2 STEERING SYSTEM 3 SUSPENSION SYSTEM
a 1 2 A
- I.H.T ({_ E)]eg:s: Td::D? \\‘/ \\'-:-,-,%
\—Ji ; 3 47*;5 0 f ' :_: " 12— 10 ‘”\%8
l 9—% 37—313 %‘;«L ( ) 11— *5:_‘/'
TRANSMISSION SYSTEM 6 FUEL TANK

—38

13
12
- O
- 104 °g>11
-

9

S

o
[ X
P b;wé_,
<X \="d_,

|

7 REAR AXLE 8 BODY KITS 9 WHEEL COMPLETE
| 9 > ! ) , —4
ﬁ? ‘ : : 6 . coc | =
Q 9 O QQ
\é‘ - {
B ¢ \/ Qm i @\_ —-= o8| =
! 2] ! ®© ? 4 o oc | B °
| i @ = Lee

10 HYDRAULIC BRAKE
7(\;\/\3 1 g}> 3
S O
g B — \




1.FRAME SYSTEM

LE
VE
L1
EEF_ Iellll(e)' ! PART NO. DESCRIPTION REMARK QTY Ielll’(e)' 2 PART NO. DESCRIPTION REMARK QTY
1 1 GB000B100000001 FRAME TR 1
2 2 GB000F310000000 BUMPER BIRBEAT 1
3 3 GB000F310000001 FRONT RACK BB 3R 1
4 4 GB000F330000000 FRONT RACK BRACKET AR RE 2
5
- 5 GBO000B440000001 FRONT COVER BRACKET B ZE M T 23R 2
7 6 GB000F130000000 FOOTREST BRACKET R B AR 2 3R 1
8 7 GB000F320000002 CHAIN COVER s 1
9 8 GBO000B240000000 REAR BRACKET B# 1
10 9 GB000F310000002 REAR RACK EER 1
2.STEERING SYSTEM
5 S
[ | | T h G O == -
-y B 06 S ==
LE | |
2 8
VE
L1
66
10
| —1
1
o—12
=3
1 7 8
—1.1
LE — o ©—7.5 O == 8 —
L2 T ® . 7.2 g % 73 | ’
. F L . .
1.3 85 8.48.38.2 81
EE)F 'elll'g' ! PART NO. DESCRIPTION REMARK QTY 'elll’g 2 PART NO. DESCRIPTION REMARK QTY
1 1.1 GB000C110000000 HANDLE £BFE 1
2 1 GB000C100000000 HANDLE BAR ASSY BFEAL 1 1.2 YS000C220000000 HANDLE FIXER EFEEER 4
3 1.3 G587M08L60D88ZS0 BOLT M8*60 NAEZHEIRRBR 4
4 2 GB000D710000000 STARTING SWITCH EHEFX 1
5 3 TEOOOE810000000 THROTTLE CONTROL hnjmes 1
6 4 SA000C150000000 HAND GRIP BFE 2
7 5 GB000C310000000 STEERING POLE F i 1
8 6 G117D2P5L032ZS0 COTTER PIN d2.5*32 FOH 4
9 7.1 GB000C320000002 TIE-ROD B m BT EA 1
10 7.2 GB000C330000000 LINK KNUCKLEI HEhTERL(EL) 1
11 7 GB000C320000001 STEERING LINK L260 HORTAG 1 7.3 GB000C330000001 LINK KNUCKLEII BOhTRkA(RE) 1
12 7.4 G093M10S26B26000 WASHER d10 HERE 2
13 7.5 G181M10D08ZG0 NUT M10 NATFEIZES 2
14 8.1 G587M08L55D88ZS0 BOLT M8*55 NAEZHEIZRBR 2
15 8.2 SB000C220000000 CLIP F aEEE R 2
ij 8 GB000C260000000 STEERING CLIP ASSY FEEEEH 1 8.3 SG000P110000002 ngg?jgfﬁ&? TERE 2
18 8.4 G521D30P0B3P55 WINDTIGHT RING O ZHE 2
19 8.5 SB000C330000000 WIRING CLIP FaEs+ 1
20 9 GB000C410000000 STEERTING KNUCKLE(LF) @AY 1
21 10 GB000C410000001 STEERING KNUCKLE(RH) AFM@ET 1
22 11 G971M14D28H25ZS0 WASHER d14 T 1
23 12 G181M14E08ZG0 BOLT M14 NAFEES 1
24 13 G117D2P5L032ZS0 COTTER PIN FOH 1




3.SUSPENSION SYSTEM

12—
i
2—29
VE e—28
L2 =
2.6—o0 2.1 -
£

EE)F Ielll’g' 1 PART NO. DESCRIPTION REMARK QTY Ielll'eol 2 PART NO. DESCRIPTION REMARK QTY
1 1.1 GBOOON100000000 FRONT UPPER A-ARM Bl L3EZR 1
2 UPPER A-ARM AR T S T o
5 1.2 GBO0OON100000001 KNUCKLE EFHEEAEBRL 1
4 1 GB00ON100000003 UPPER A-ARM ASSY B EEARA 2 METAL BUSH
- 1.3 GB000P11YB00000 410.3*D14*L 167 TRRE 1
6 1.4 GB000P220000000 A-ARM PLUG FEEEHMBRE 2
7 1.5 GBO0OON160000000 A-ARM COVER EEFALE 2
8 2.1 GBO0O0OON100000002 LOWER A-ARM(LEFT) AR 1
9 ARM KNUCKLE JUR

) B S VALY =
" 2.2 GBO0OON150000002 RUBBER CLIP BIIESRIKL L EFHE 1
11 ARM KNUCKLE o .
2.3 GB000ON150000001 BIEZRIKL AL E 1
12 2 GBOOON100000004 LOWER A-ARM ASSY B TFiRRAH 2 RUBBER
13 LOWER A-ARM _
2.4 GBO0OON150000000 THEZRERSL 1
14 KNUCKLE
15 2.5 GBO00O0ON150000003 ARM KNUCKLE BUSH BIRLEAHE 1
16 2.6 GB00OON150000004 ARM KNUCKLE COVER BIERBRL RV E 1
17 3 G587M10L190D88ZS0 BOLT M10*190 NAEEHEIREBR 2
18 4 Q141M10D08ZS0 NUT M10 AAZZHBHRS 12
19 5 G587M10L80D88ZS0 BOLT M10*80 NAEXHEIERBR 4
20 6 GB000ON310000000 REAR SHOCK L305 BRE 2
21 7 G587M10L45D88ZS0 BOLT M10*45 NAEZHEIREBR 4
22 8 GBO0OON310000002 REAR SHOCK L270 B ERS 1
23 9 G587M10L55D887S0 BOLT M10*55 NAEXHEIZMBR 2
24 10 GB000ON200000001 REAR SWING ARM B¥EXR 1
25 11 G587M08L95D88ZS0 BOLT M8+*95 NAEZHEIREBR 1
26 12 Q141M08D08ZS0 NUT M8 ANAZZHBPER 1
4.ELECTRIC SYSTEM

VE >

F:EF 'elll'g' 1 PART NO. DESCRIPTION REMARK QTY 'elll’g 2 PART NO. DESCRIPTION REMARK QTY
1 1 GB000D110000000 WIRE HARNESS e 1
2 2 SL000D440000000 REGULATOR Bines 1
3 3 SB000D430000000 STARTER RELAY Pid=zh=rd 1
4 4 SL000D410000000 C.D.I = 1
5 5 SL000D420000000 IGNITION COIL BES 1
6 6 ZAGO00D610000000 BATTERY Egit 1
7 7 SB000D220000000 FUSE REE 22 1
8 8 SB000D220000001 FUSE BOX RELE 1




5. TRANSMISSION SYSTEM

== O
_— "™ ° >
g O
7 8
LE , ' m
- glj . | A
EE)F Ielll’(e)' 1 PART NO. DESCRIPTION REMARK QTY |e|:1/eo| 2 PART NO. DESCRIPTION REMARK QTY
1 1 SL000J100000000 ENGINE KEH 1
2 2 GB000M100000005 FRONT SPROCKET W HHEER 1
3 3 GB000J130000000 SHAFT BRACKET TR 1
4 4 SBO0O0E520000000 CARBURETOR PD24J e 1
5 CARBURETOR PIPE TEE .
5 ha ILhss =88 1
6 (T)
7 6 GB000B440000000 AIR FILTER BRACKET EREERE R 1
8 . 7.1 Q620AD50000 CIRCLIP ABRURFFE S RN E TR 1
7 GB000A000000000 AIR FILTER ASSY EREERAN 1
9 7.2 GBO000A300000000 AIR FILTER EREER 1
10 8.1 GB000A250000002 EXHAUST WASHER BRI EF RS fRAR 1
11 8.2 GB000A200000000 MUFFLER HSHFSS 1
8 GB000A200000001 ALUMINIUM EXHAUST ASSY S EE A M 1
12 8.3 GB000A250000000 MUFFLER HOOP BESEFEERaE 1
13 8.4 GB000A250000001 WASHER S HFESREEE T 1
14 9 GB000M100000004 CHAIN 530#94%% g% 1
15 10 G587M08L25D88ZS0 BOLT M8*25 NAEXHEIBRBR 4
16 11 G859M08S16B25000 WASHER d8 SR [ 4
17 12 GB000M150000000 SPROCKET FLANGE SR 1
18 13 GB000M100000002 REAR SPROCKET JRbESE 1
6.FUEL TANK
. & §
Ll k.
Q
l"“ 3
ol ¥ /28
Q~
A Y
('{“vd;
1 2
LE o & =
VE dt—s 2.2 2.5
L2 %3 bl /24
2.3 ¥ 24
: \=/C(__ *
EEF Iellll(e)' 1 PART NO. DESCRIPTION REMARK QTY |e|:1/(e)| 2 PART NO. DESCRIPTION REMARK QTY
1 . 1.1 GB000E150000000 FUEL TANK CAP VR kS 1
1 GBO0OO0OE100000000 FUEL TANK ASSY RomFEE Y 1
2 1.2 GBO0O00E110000000 FUEL TANK R 1
3 2.1 Q621AB7000 CIRCLIP B7 N 22 58 M IR iR 8
4 FUELTUBE
Srh 25
- 2.2 YFOOOE610000000 d44.5*D8 54100 RBE 2
6 2 GBO00E200000000 FUEL FILTER WRORIE B 4 1 2.3 SBO0O0OE210000000 FUEL FILTER 1R e 8S 1
7 2.4 GBOO0OE310000000 FUEL SWITCH R BT < 1
8 FUELTUBE
Srh 25
- 25 YF000E610000001 d4.5*D8 54150 BomE 2
10 3 GB000M200000000 THROTTLE CABLE 1000%100 y::[WEE5 1




7.REAR AXLE

mﬁi .

LE -
VE O O il © ©Q
s |
L2 1.1 1.4 15
| 1.3
R e ——— e ———

E'é': 'elll’g' 1 PART NO. DESCRIPTION REMARK QTY Ie,:]/(eyl 2 PART NO. DESCRIPTION REMARK QTY
1 1.1 GB000M100000003 REAR AXLE L800 EURE IR 1
2 REAR AXLE
5 1.2 GB000M500000001 CONNECTION ROD EfEH 1
4 1 GB000M500000002 REAR AXLE ASSY BB R A 1 METAL BUSH
- 1.3 GB000P11YB00004 436+*D42".129 TRRE 1
6 1.4 G276AS6007 BEARING 6007Z TR ) BK o 2
7 1.5 G871D040D062B08 OIL SEAL 40*62*8 pi:E:) 2
8 2 GB000M850000002 REAR CALIPER BRACKET EEXFB[EEZE 1
9 AR &z = =

5 GBOOOMS50000003 REAR CALIPER BRACKET |EEIA&IZIBEEZLEF 1
10 CLIP %
11 4 GB000P41ZG00000 NUT NARS 4
8.BODY KITS

E'(E)F Ie|:1/(e)| 1 PART NO. DESCRIPTION REMARK QTY 'elll’g' 2 PART NO. DESCRIPTION REMARK QTY
2

1.1 GB000L110000000 FRONT BUMPER B R B AT 2B R4 1
3 COVER

1.2 GB000L 190000000 GEAR LIGHT COVER B TITE 1

1.3 GB000G300000000 GEAR INDICATION BAIERIT 1
4 1.4 GB000L110000002 HEADLIGHT COVER B RRAT ZB Rt 1
5 1.5 GB000G110000000 LEFT FRONT LIGHT BIZEARIT 1
6 1.6 GB000G110000001 RIGHT FRONT LIGHT BIARLT 1
7 GB000L100000000 BODY KITS BRGAH 1.7 GB000L110000003 FRONT COVER B E AR 2B R 1
8 1.8 YS000D310000000 IGNITION AND KEYS B84 1
9 1.9 GB000L110000001 TANK BODY PLASTIC BIRE R4 1
10 1.10 GB000L 130000000 FOOT PEG (LEFT) 7o B AR 2B R4 1
11 1.11 GB000L 140000000 FOOT PEG (RIGHT) 15 B A 2B g 1
12 1.12 GB000L120000000 REAR COVER RRERH 1

1.13 GBO000F320000003 CHAIN SHIELD BRI 1
13 1.14 GB000G220000000 REAR LIGHTS BT 1
18 2 GBO000F110000000 SEAT R 1
19

3.1 YS000G270000000 FRONT REFLECTORS BFRXH 2
20 (AMBER)
21

3 YS000G200000000 REFLECTORS 8,3 1 3.2 YS000G270000001 REAR R('FiFE'E)E)CTORS BER}H 2

22

3.3 YS000G270000002 REAR REFLECTORS FERXE 1

15

(RED)




9.WHEEL COMPLETE

-~ oC | D
~= oC | B
I
e =
1 4 5
q
< v O C
L2 8
oC | B
EE)F IeI:IIeOI 1 PART NO. DESCRIPTION REMARK QTY 'elll’g' 2 PART NO. DESCRIPTION REMARK QTY
1 1.1 GB000M710000000 TIRE( 23x7-10) B2 hg 1
2 . 1.2 GB000M600000000 RIM B 1
1 GB000M600000005 FRONT WHEEL COMPLETE RIEC4A 4 2
3 1.3 SB0O0OOM740000000 CYCLE VALVE KITE 1
4 1.4 SB000M750000000 CYCLE VALVE CAP SITE 1
5 _d
2 GB000M850000001 FRONT DETENT FIXATION Al & =X 5 3h 25 [ 7E 2
6
7 3 G177M10D08ZS0 NUT M10 ANEEXEIZERN 8
8
41 YS000M670000002 WHEEL DUSTPROOF BFpHLE 1
9 COVER
10 4.2 G181M14E08ZG0 BOLT M14 NETFFEZERN 1
4 GB000P410000000 REAR WHPEAE;TASSSEMBLE ZEANRLEEGAHT 2
11 4.3 GB91D004L040ZS0 COTTER PIN d4*40 FO4 1
12
4.4 SA000M670000000 WHEEL DUSTPROOF BRIBLE 1
13 COVER
14 5.1 GB000M710000001 TIRE( 22x10-10) BHZERA 1
15 5.2 GB000M600000002 RIM BRE 1
5 GB000M600000006 REAR WHEEL COMPLETE ERAEH 2
16 5.3 SB0O00OM740000000 CYCLE VALVE RIE 1
17 5.4 SB0O0OOM750000000 CYCLE VALVE CAP SITEE 1
18 6 GB000M650000000 REAR FLANGE FREREX 2
17 7 G587M10L20E88ZS0 BOLT M10*20 ANEEZHEIZRBR 8
18 8.1 Q051M20D48H03ZS0 WASHER d20 FHE 1
19
8.2 YS000M670000002 WHEEL DUSTPROOF BFpHLE 1
20 COVER
21 8 GB000P410000001 REAR WHPEAE;TASSSEMBLE ZREREEHAG 2 8.3 G181M14E08ZG0 BOLT M14 NATFEZES 1
22 8.4 GB91D004L040ZS0 COTTER PIN d4*40 FFO4 1
23
8.5 SA000M670000000 WHEEL DUSTPROOF RFBLE 1
24 COVER
10.HYDRAULIC BRAKE
L1 >
Co » A
O o
F:EF 'elll'g' 1 PART NO. DESCRIPTION REMARK QTY Iel:l/?)l 2 PART NO. DESCRIPTION REMARK QTY
1 1 GB000M800000001 FRONT CALIPER X HIshEs 2
2 2 TEOOOM810000000 FRONT BREAK PADS B h 83 FE 3R 1
3 3 SLO0OMS800000001 FRONT ROTOR BIFlzh & 2
4 4 GB000M800000002 REAR CALIPER BEAH R 1
5 5 YFO00M810000000 REAR BRAKE PADS J& i zh Bk 1
6 6 GB000M800000000 REAR ROTOR EEzh&E 1
7 7 GB000M850000000 ROTOR FLANGE EEsh &L 1
10 8 G587M08L16D88ZS0 WASHER d8 S E R E 4
11 9 G859M08516B25000 BOLT M8*16 NAEXHEIZRBR 4




